B

SLING & RIGGING CO., INC.

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
Fax (504) 277-7373

b

CERTIFICATE OF TESTING

Load (lbs. x 1000)

Customer: DEMEX INTERNATIONAL INC TestID: 6442
7144 DUMMYLINE ROAD Test Date: 12/9/2016 1:12:24 PM
PICAYUNE , MS 39466 Test Duration: 00:04:18
Serial Number: 6282-4
Size: 1/2"
Product: 4 LEG BRIDLE 1/2 X8 FT Length: 8FT
Description: 4 LEG BRIDLE 1/2 X 8 FT WLL: 8.8 TONS @ 60 DEG ANGLE
Proof Load: 10,000 LBS. EACH LEG
12.000 —
] | Channel | Y Peak | X Peak ]
10.000 — ' F | -4
] — leg1 10.149 490
8.000 - f — Leg2 10117 426
6.000 — — Lleg3 10126 4.40
— Leg4 10.146 5.07
4.000 —
2.000
0.000 —
T T T T ] T |_|_1_'-'|’-' T T T T | T T T T
0.00 2.00 4.00 6.00 8.00

Elongation (Inches)

NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT

CERT NUMBER 8857-1

TEST RESULTS

-
ACCEPTABLE @\

NOT ACCEPTABLE [

cououcm&) JONATHAN L GUIDRY

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF

STANARDS AND TECHNOLOGY

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine
manufacturer that these goods are suitable for a purpose or use.

Datatest Software Copyright © 2008 Chant Engineering Co. Inc.

Page 1 of 1 on 12/9/2016 1:19:29 PM
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SLING & RIGGING CO,, INC.

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
Fax (504) 277-7373

CERTIFICATE OF TESTING

Elongation (Inches)

Customer: DEMEX INTERNATIONAL INC TestID: 6443
7144 DUMMYLINE ROAD Test Date: 12/9/2016 1:28:20 PM
PICAYUNE , MS 39466 Test Duration: 00:04:19
Serial Number: 6282-5
Size: 1/2
Product: 4 LEG BRIDLE 1/2 X 10 FT Length: 10FT
Description: 4 LEG BRIDLE 1/2 X 10 FT WLL: 8.8T @ 60 DEGREE ANGLE
Proof Load: 10,000 LBS. EACH LEG
12.000 —
] ) | Channel | Y Peal [ Peak |
. 1R0ER ” — Leg1 10132 1062
S 8.000 | — leg2 10127 6.22
2 Stk — Leg3 10.134 4562
= : ‘1 — Lleg4 10127 4.39
g 4.00@-—_ {
=L ]
2.000 - 1
D'OOU—:I""I"'_"I" ———
0.00 2.00 4.00 6.00 8.00 10.00 12.00

NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT

CERT NUMBER 8857-2

RO

TEST RESULTS

ACCEPTABLE )L

NOT ACCEPTABLE []

; n
gy ]

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRA

CONDUCTEDBY DUSTIN\GﬁNELLY

R ey

STANARDS AND TECHNOLOGY

LE TO THE NATIONAL INSTITUTE OF

These products have had a load applied to them in conformance with the customer’s specifications. There is no warranty, expressed or implied, by the test machine
manufacturer that these goods are suitable for a purpose or use.

Datatest Software Copyright @ 2008 Chant Engineering Co. Inc.

Page 1 of 1 on 12/8/2016 1:28:21 PM




SLING & RIGGING CO, INC.

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
Fax (504) 277-7373

CERTIFICATE OF TESTING

Elongation (Inches)

Customer: DEMEX INTERNATIONAL INC TestID: 6444
7144 DUMMYLINE ROAD Test Date: 12/9/2016 1:33:28 PM
PICAYUNE , MS 39466 Test Duration: 00:04:11
Serial Number: 6000-9
Size: 1/2
Product: 4 LEG BRIDLE 1/2X 10 FT Length: 10FT
Description: 4 LEG BRIDLE 1/2 X 10 FT WLL: 8.8T @ 60 DEGREE ANGLE
Proof Load: 10,000 LBS. EACH LEG
12.000
: |Channel|YPeak|XPeak|
10.000 — t
= ] - Leg1 10.119 420
S 8000 — Lleg? 10.119 425
E 5.000—5 — leg3 10124 459
= ] ! — Leg4 10110 4.47
§ 4.000 ]
2.000
0'GDO-I""I'_'_'“_'"'I""I""' 23
0.00 2.00 4.00 6.00 8.00 10.00 12.00

NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT

CERT NUMBER 8857-3

TEST RESULTS

ACCEPTABLE K

NOT ACCEPTABLE [

‘A\\ e Q(WO.QA

CONDUCTED BY DUSTIN DONNELLY

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF

STANARDS AND TECHNOLOGY

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine
manufacturer that these goods are suitable for a purpose or use.

Datatest Software Copyright © 2008 Chant Engineering Co. Inc.

Page 1 of 1 on 12/9/2016 1:33:29 PM
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SLING & RIGGING CO.,INC.

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
Fax (504) 277-7373

CERTIFICATE OF TESTING

Elongation (Inches)

Customer: DEMEX INTERNATIONAL INC TestID: 6446
7144 DUMMYLINE ROAD Test Date: 12/9/2016 1:43:28 PM
PICAYUNE , MS 39466 Test Duration: 00:06:49
Serial Number: 4090-6
Size: 5/8"
Product: 4 LEG BRIDLE 5/8 X 11 FT Length: 11FT
Description: 4 LEG BRIDLE 5/8 X 11 FT WLL: 14 TONS @ 60 DEG ANGLE
Proof Load: 15,600 EACH LEG
18.000 —
16.000 _ IChanneI IY Peak | X Peak |
= 14.000—; J ﬁéf I — Leg1 15661 13.72
S 12.000 — Lleg2 15651 454
* 10.000 f’ — Lleg3 15656 8.33
§ 8.000 77 — Lleg4 15661 7.29
Q 6.000 : l
~ 4000 3 ([t
2.000 - ’! ] )
0.00 2.00 4.00 6.00 8.00 10.00

NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT
CERT NUMBER 8857-4

N i b I\

TEST RESULTS

ACCEPTABLE ,ﬂ\

NOT ACCEPTABLE [

CONDUCTED B S)NATHAN L GUIDRY

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF
STANARDS AND TECHNOLOGY

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine
manufacturer that these goods are suitable for a purpose or use.

Datatest Software Copyright © 2008 Chant Engineering Co. Inc.
Page 1 of 1 on 12/9/2016 1:43:23 PM



B
1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
SLING & RIGGING CO, INC. Fax (504) 277-7373

CERTIFICATE OF TESTING

Load (lbs. x 1000)

Customer: DEMEX INTERNATIONAL INC TestID: 6447

7144 DUMMYLINE ROAD Test Date: 12/9/2016 1:49:32 PM

PICAYUNE , MS 39466 Test Duration: 00:04:46

Serial Number: 2220-7
Size: 5/8"
Product: 4 LEG BRIDLE 5/8 X 11 FT Length: 11FT
Description: 4 LEG BRIDLE 5/8 X 11 FT WLL: 14 TONS @ 60 DEG ANGLE
Proof Load: 15,600 EACH LEG

18.000 —
16.000 _ IChanneI | Y Peak IX Peak |

14.000 3 ? [ fl — Legl 15673 808

12.000 3 d}f [)fJ — leg2 15669 584
1ojooo—£ ’,% J/ — leg3 15656 5.39

= lLeg4 15646 494

0.00 2.00 4.00 6.00 8.00 10.00

Elongation (Inches)

NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT
CERT NUMBER 8857-5

TEST RESULTS

ACCEPTABLE X

NOT ACCEPTABLE []

CONDUCTED BY%ATHAN L GUIDRY T

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF
STANARDS AND TECHNOLOGY

These products have had 2 load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine
manufacturer that these goods are suitable for a purpose or use.

Datatest Software Copyright © 2008 Chant Engineering Co. Inc.
Page 1 of 1 on 12/9/2016 1:49:33 PM




(]

1504 Mehle Avenue

E Arabi, Louisiana 70032
Phone (504) 279-5225
SLING & RIGGING CO,, INC. Sl

CERTIFICATE OF TESTING B
Customer: DEMEX INTERNATIONAL INC Test ID: 6448
7144 DUMMYLINE ROAD Test Date: 12/9/2016 1:54:46 PM
PICAYUNE , MS 39466 Test Duration: 00:04:26
Serial Number: 1597-8
Size: 5/8"
Product: 4 LEG BRIDLE 5/8 X 11 FT Length: 11FT
Description: 4 LEG BRIDLE 5/8 X 11 FT WLL: 14 TONS @ 60 DEG ANGLE
Proof Load: 15,600 EACH LEG
18.000 —
16.000 LChanne\ | Y Peak | X Peak |
= 14.000 — Lleg1 15656 435
S 12000 — Lleg2 15664 5.14
:. 10.000 ] — lLeg3 15654 543
f, 8.000 — — Lleg4 15661 5.16
g 6.000 =
4.000
2.000
0.000 3 T

1 = e e
0.00 2.00 4.00 6.00 8.00 10.00

Elongation (Inches)

NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT
CERT NUMBER 8857-6

TEST RESULTS

ACCEPTABLE j\

NOT ACCEPTABLE [

CONDUCTED BY, ONATHAN L GUIDRY

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF
STANARDS AND TECHNOLOGY

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine
manufacturer that these goods are suitable for a purpose or use.

Datatest Software Copyright @ 2008 Chant Engineering Co. Inc.
Page 1 of 1 on 12/9/2016 1:54:47 PM
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SLING & RIGGING CO.,INC.

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
Fax (504) 277-7373

CERTIFICATE OF TESTING

Elongation (Inches)

Customer: DEMEX INTERNATIONAL INC Test ID: 6449
7144 DUMMYLINE ROAD Test Date: 12/9/2016 2:01:06 PM
PICAYUNE , MS 39466 Test Duration: 00:04:51
Serial Number: 2220-6
Size: 5/8
Product: 4 LEG BRIDLE 5/8 X 12 FT Length: 12FT
Description:
Proof Load: 15,600 LBS
18.000 —
16.000 7 [ Channel [ Y Peak [ X Peak |
g 14.000 --- [ 4 7 ,{ - lLeg1 15666 11.76
=] 12.000 = / - leg2 15649 6.04
::_ 10.000 —; ! — Leg3 15659 556
2 8.000 -3 I , - Legd4 15664 6.01
= 3
g 6.000 { 7
~ 4000
2.000 = I :’E Ef :/,‘I
0.000 — .—'d P ——— — -
[ | I = I
0.00 2.00 4.00 6.00 8.00 10.00

NOTES PULLED ALL LEGS TO TWICE THE WORK LOAD LIMIT
CERT NUMBER 8857-7

1

TEST RESULTS

ACCEPTABLE

NOT ACCEPTABLE ]

X\ % 1&' ~ XQ’M-& 2

CONDUCTED BY DUSTIN DONNELLY“/

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF
STANARDS AND TECHNOLOGY

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine
manufacturer that these goods are suitable for a purpose or use.

Datatest Software Copyright @ 2008 Chant Engineering Co. Inc.

Page 1 of 1 on 12/9/2016 2:01:07 PM
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1504 Mehle Avenue

Arabi, Louisiana 70032
E é Phone (504) 279-5225
SLING & RIGGING CO,, INC. miI e 7

CERTIEICATE OF TESTING

Load (Ibs. x 1000)

Customer: DEMEX INTERNATIONAL INC Test ID: 6450
7144 DUMMYLINE ROAD Test Date: 12/9/2016 2:07:52 PM
PICAYUNE , MS 39466 Test Duration: 00:05:44
Serial Number: 3836-1
Size: 5/8"
Product: 4 LEG BRIDLE 5/8 X 10FT Length: 10FT
Description: 4 LEG BRIDLE 5/8 X 10FT WLL: 14 TONS @ 60 DEG ANGLE
Proof Load: 15,600 LBS. EACH LEG
18.000 —
16.000 [Channel [ ¥ Peak | X Peak|
14.000 3 ] J ] — Lleg1 15866 8.57
12.000 — ’1 y E ff — leg2 15666 7.60
10.000 3 7 I — Leg3 15656 6.10
8.000 I — Leg4 15651 6.51
6.000 — f ,q/
4.000 :
2.000 = 4
0.000:,,,,|,,,,|,,_,,],_,_,,,,,,
0.00 2.00 4.00 6.00 8.00 10.00

Elongation (Inches)

NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT
CERT NUMBER 8857-8

TEST RESULTS

ACCEPTABLE 3(

NOT ACCEPTABLE [

CONDUCTED BY }1\0 THAN L GUIDRY

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF
STANARDS AND TECHNOLOGY

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine
manufacturer that these goods are suitable for a purpose or use.

Datatest Software Copyright @ 2008 Chant Engineering Co. Inc.
Page 1 of 1 on 12/9/2016 2:07:53 PM



SLING & RIGGING CO.,INC.

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
Fax (504) 277-7373

CERTIFICATE OF TESTING

Customer: DEMEX INTERNATIONAL INC TestID: 6451
7144 DUMMYLINE ROAD Test Date: 12/9/2016 2:14:48 PM
PICAYUNE , MS 39466 Test Duration: 00:06:12
Serial Number: 3836-2
Size: 5/8"
Product: 4 LEG BRIDLE 5/8 X 10FT Length: 10FT
Description: 4 LEG BRIDLE 5/8 X 10FT WLL: 14 TONS @ 60 DEG ANGLE
Proof Load: 15,600 LBS. EACH LEG
18.000 —
16.000 — | 3 | Channel | Y Peak | X Peak |
5 14000 u — leg1 15661 7.00
S 12,000 - 7 — Lleg2 15659 6.23
* 10000 U — Leg3 15856 5.96
§ 8.000 — 7l — leg4 15659 594
® 6.000 3
= 4000 3 f y
2.000 - 7
R e e e s e e e
0.00 2.00 4.00 6.00 8.00 10.00

Elongation (Inches)

NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT
CERT NUMBER 8857-9

TEST RESULTS

ACCEPTABLE S<

NOT ACCEPTABLE []

CONDUCTED BY UIDRY \

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF
STANARDS AND TECHNOLOGY

e
J@fm{‘(

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine
manufaclurer that these goods are suitable for a purpose or use.

Datatest Software Copyright ©® 2008 Chant Engineering Co. Inc.
Page 1 of 1 on 12/9/2016 2:14:49 PM
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SLING & RIGGING CO., INC.

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
Fax (504) 277-7373

CERTIFICATE OF TESTING

Load (lbs. x 1000)

Customer: DEMEX INTERNATIONAL INC TestID: 6452
7144 DUMMYLINE ROAD Test Date: 12/9/2016 2:20:32 PM
PICAYUNE , MS 39466 Test Duration: 00:04:32
Serial Number: 6282-8
Size: 5/8"
Product: 4 LEG BRIDLE 5/8 X8 FT Length: 8 FT
Description: 4 LEG BRIDLE 5/8 X 8 FT WLL: 14 TONS @ 60 DEG ANGLE
Proof Load: 15,600 LBS EACH LEG
18.000 —
16.000 3 [ Channel [ ¥ Peaic [ X Peak]
14.000 3 — Leg1 15656 4.97
12.000 -3 — leg2 15661 501
10.000 — — Leg3 15656 556
8.000 — Leg4 15659 545
6.000 =
4.000
2.000 -3
D'OUU_I'"'I"'ﬂ_T_'"'I""I""I
0.00 2.00 4.00 6.00 8.00 10.00

Elongation (Inches)

NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT

CERT NUMBER 8857-10

TEST RESULTS

ACCEPTABLE\B<

NOT ACCEPTABLE ]

CONDUCTED BY (JO AN

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF

STANARDS AND TECHNOLOGY

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine
manufacturer that these goods are suitable for a purpose or use.

Datatest Software Copyright © 2008 Chant Engineering Co. Inc.
Page 1 of 1 on 12/9/2016 2:20:33 PM
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SLING & RIGGING CO,,INC.

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
Fax (504) 277-7373

CERTIFICATE OF TESTING |

Elongation (Inches)

Customer: DEMEX INTERNATIONAL INC TestID: 6453
7144 DUMMYLINE ROAD Test Date: 12/9/2016 2:25:44 PM
PICAYUNE , MS 39466 Test Duration: 00:04:34
Serial Number: 2181-7
Size: 5/8"
Product: 4 LEG BRIDLE 5/8 X 8 FT Length: 8FT
Description: 4 LEG BRIDLE 5/8 X 8 FT WLL: 14 TONS @ 60 DEG ANGLE
Proof Load: 15,600 LBS EACH LEG
18.000 —
16.000 | Channel | Y Peak [ X Peak |
o 14000 2 — Legt 15861 5.71
S 12.000 -3 — leg2 15858 550
x 10.000 — leg3 15661 576
% :.ggg : — leg4 15664 549
o :
s : :
4.000
2.000 =
S A e N
0.00 2.00 4.00 6.00 8.00 10.00

NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT

CERT NUMBER 8857-11

TEST RESULTS

ACCEPTABLEK

NOT ACCEPTABLE [

Nt § A0

CONDUCTED YBC-)—NATHAN L GUIDRY

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF

STANARDS AND TECHNOLOGY

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine

manufacturer that these goods are suitable for a purpose or use.

Datatest Software Copyright @ 2008 Chant Engineering Co. Inc.
Page 1 of 1 on 12/9/2016 2:25:45 PM
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SLING & RIGGING CO,INC.

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 2793-5225
Fax (504) 277-7373

CERTIFICATE OF TESTING

Customer: DEMEX INTERNATIONAL INC TestID: 6454
7144 DUMMYLINE ROAD Test Date: 12/9/2016 2:31:58 PM
PICAYUNE , MS 39466 Test Duration: 00:05:36
Serial Number: 6282-7
Size: 5/8"
Product: 4 LEG BRIDLE 5/8 X8 FT Length: 8FT
Description: 4 LEG BRIDLE 5/8 X 8 FT WLL: 14 TONS @ 60 DEG ANGLE
Proof Load: 15,600 LBS EACH LEG
18.000 —
16.000 : |Channe\ |Y Peak |X Peakl
= 14.000 } j’i — Lleg1 15.661 5.20
8_ 12.000 -— leg2 15659 4.87
;_ 10.000 ,,I — lLeg3 15664 6.76
§ 8.000 Xf — Leg4 15656 6.91
g 6.000 I I
4.000
2.000 : J
0'000['"'I"'_'_I"'_'I""I"'TF
0.00 2.00 4.00 6.00 8.00 10.00

Elongation (Inches)

NOTES PROCF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT

CERT NUMBER 8857-12
TEST RESULTS

ACCEPTABLE)E(

NOT ACCEPTABLE [

&)9(\1\%&& 5\ 5 \

CONDUCTED K‘%NATHAN L GUIDRY

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF

STANARDS AND TECHNOLOGY

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine

manufacturer that these goods are suitable for a purpose or use.
Datatest Software Copyright @ 2008 Chant Engineering Co. Inc.

Page 1 of 1 on 12/9/2016 2:32:00 PM




SLING &RIGGING C .

Tl

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
Fax (504) 277-7373

Elongation (Inches)

Customer: DEMEX INTERNATIONAL INC Test ID: 6455
7144 DUMMYLINE ROAD Test Date: 12/9/2016 2:40:34 PM
PICAYUNE , MS 39466 Test Duration: 00:02:00
Serial Number: 6000-2
Size: 1"
Product: 1 X 3 FT STINGER Length: 3FT
Description:
Proof Load: 39,200 LBS.
40.000
45 540 ﬂ [ Channel |YPeak|XPeak|
g 30.000 [ — Test6455 39.295 19.08
= 25000
>
éi 20.000
= 15.000
8
=l 10.000 l
5.000 5
D'UGOI""E""I""“""'
0.00 2.00 4.00 6.00 8.00 10.00

NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT

CERT NUMBER 8857-13

TEST RESULTS

ACCEPTABLE 2(\

NOT ACCEPTABLE |

N N }l

\

CONDUCTED W L GUIDRY s \Y

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF

STANARDS AND TECHNOLOGY

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine

manufacturer that these goods are suitable for a purpese or use.
Datatest Software Copyright @ 2008 Chant Engineering Co. Inc.

Page 1 of 1 on 12/9/2016 2:40:35 PM



SLING & RIGGING CO,,INC.

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
Fax (504) 277-7373

= CERTIFICATE OF TESTING

Customer: DEMEX INTERNATIONAL INC TestID: 6456
7144 DUMMYLINE ROAD Test Date: 12/9/2016 2:44:52 PM

PICAYUNE , MS 39466 Test Duration: 00:01:35
Serial Number: 3474-1
Size: 1"
Product: 1X 3 FT STINGER Length: 3 FT
Description:

Proof Load: 39,200 LBS.

35.000 —- i | Channel [Y Peak|x F’eakl
30.000 — 1 — Test6456 39.309 5.35

Load (lbs. x 1000)
N
S
[ ]
=]
o
—

0.00 2.00 4.00 6.00 8.00 10.00

Elongation (Inches)

NOTES PROOQF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT
CERT NUMBER 8857-14

TEST RESULTS

ACCEPTABLE )(

NOT ACCEPTABLE []

CONDUCTED BY \@lATHAN L GUIDRY

PROOF TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF
STANARDS AND TECHNOLOGY

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine
manufacturer that these goods are suitable for a purpose or use.
Datatest Software Copyright @ 2008 Chant Engineering Co. Inc.
Page 1 of 1 on 12/9/2016 2:44:53 PM




SLING & RIGGING CO,,INC.

1504 Mehle Avenue
Arabi, Louisiana 70032
Phone (504) 279-5225
Fax (504) 277-7373

CERTIFICATE OF TESTING

STANARDS AND TECHNOLOGY

Customer: DEMEX INTERNATIONAL INC Test ID: 6457
7144 DUMMYLINE ROAD Test Date: 12/9/2016 2:48:29 PM
PICAYUNE , MS 39466 Test Duration: 00:01:42
Serial Number: 3474-3
Size: 1"
Product: 1 X 3 FT STINGER Length: 3FT
Description:
Proof Load: 39,200 LBS.
40.000 —
35.000 __: rf | Channel IY Peak IX Peak I
g_ 30.000 _ }I — Test6457 39.312 6.96
2 25.000 — i
3 20.000
S 15.000
8
= 10.000 - r.
5.000 -3
DODU -EI T T T T T T T T T T | EET s I T T T T T T T |
0.00 2.00 4.00 6.00 8.00 10.00
Elongation (Inches)
NOTES PROOF TEST EACH LEG TO TWICE ITS WORK LOAD LIMIT
CERT NUMBER 8857-15
TEST RESULTS
ACCEPTABLE 2@\
NOT ACCEPTABLE [
LY
\0 e 3\ ;&
CONDUCTED B"Q%‘)WHAN L GUIDRY
PROOE TEST EQUIPMENT CALABRATED TO ASTM E-4 + - 1%, TRACEABLE TO THE NATIONAL INSTITUTE OF

These products have had a load applied to them in conformance with the customer's specifications. There is no warranty, expressed or implied, by the test machine
manufacturer that these goods are suitable for a purpose or use.

Datatest Software Copyright @ 2008 Chant Engineering Co. Inc.

Page 1 of 1 on 12/9/2016 2:48:30 PM



